PR100 - 96182001501 (2014-06) : AUGER HOUSING IMPELLER [1/11]

Page 1 of 22

06.03.001-D



PR100 - 96182001501 (2014-06) : AUGER HOUSING IMPELLER [1/11]

Ref # Part Number Qty Description

1 532442759 1 AUGER.BLADE.SS.SNOW

2 580855501 1 SUPPORT.BEARING.SINGLE.STAGE.B
3 532437622 1 BEARING.BALL.MANDREL

4 812000028 1 RETAINING RING LT

5 817060408 1 SCREW

6 532437617 1 WELDMENT.AUGER.SINGLE.STAGE.BL
7 580855401 1

8 532437620 1 PIN.ROLL.3/16 X 1-1/4

9 532199687 1 SCREW

10 872110407 1 BOLT.CARRIAGE.1/4-20 X 7/8

11 819091016 1 WASHER

12 532132004 1 NUT

Page 2 of 22



06.05.002-D



PR100 - 96182001501 (2014-06) : CONTROL PANEL DISCHARGE CHUTE [2/11]

Ref # Part Number Qty Description

1 532437655 1 CHUTE.SINGLE.STAGE.SNOW.BLACK
2 532437643 1 DEFLECTOR.CHUTE.BLACK

3 532437642 1 HANDLE.CHUTE.BLACK

4 532437318 1 BOLT.CARR.5/16-18X1.BLACK

5 873970500 1 LOCKNUT-FLANGE 5/16-18

6 532132004 1 NUT

7 532444682 1 BOLT.SHOULDER.HEX.HD.1/4-20
8 872110510 1 BOLT.CARRIAGE.5/16-18

9 819131316 1 WASHER

10 532191938 1

11 532071673 1 PLUNGER CAP

Page 4 of 22



PR100 - 96182001501 (2014-06) : CONTROL PANEL DISCHARGE CHUTE [3/11]

Page 5 of 22




PR100 - 96182001501 (2014-06) : CONTROL PANEL DISCHARGE CHUTE [3/11]

Page 6 of 22

Ref # Part Number Qty Description

1 587238101 1

2 580856501 1 PLATE.CHUTE.RETAINER.SS.BLACK
3 580855601 1

4 532434878 1 ARM.CHUTE.RATCHET

5 532434879 1 SPRING.RATCHET.ARM

6 819132416 1 WASHER.13/32X1-1/2X16GA

7 532081328 1 SHOULDER BOLT ST

8 532132004 1 NUT

9 817411312 1 SCREW.HX.13X.750



PR100 - 96182001501 (2014-06) : COVER [4/11]

Page 7 of 22

7 _
=z M l
Z2 7 .‘_»,I;( )

06.04.004-A N



PR100 - 96182001501 (2014-06) : COVER [4/11]

Ref # Part Number Qty Description

1 532443921 1 PLENIUM.AUGER.POULAN PRO.BLACK
2 532443924 1

3 532443925 1

4 819131316 1 WASHER

5 532428867 1 BOLT.HEX.HD.WASHER.5/16-18X.75

6 817411312 1 SCREW.HX.13X.750

7 532196688 1 CLIPS

8 532442250 1 SCREW.PAN.HD.TORX.1/4-20X.750

9 532444262 1 SCREW.1/4-20.PAN.HEAD.TORX.

10 580833501 1 PLATE.EXHAUST.SINGLE.STAGE.SNO
11 819091016 1 WASHER

Page 8 of 22



PR100 - 96182001501 (2014-06) : COVER [5/11]

Page 9 of 22




PR100 - 96182001501 (2014-06) : COVER [5/11]

Page 10 of 22

Ref # Part Number Qty Description

1 532443946 1 COVER.TOP.SINGLE.STAGE.SNOW.BL
2 532437648 1 TOP.REAR.COVER

3 817411312 1 SCREW.HX.13X.750

4 532196688 1 CLIPS

5 532434868 1 CLIP

6 580982601 1 TANK.GAS.12.SINGLE.STAGE.SNOW

7 532146848 1 TIE.CABLE.24.5X.29.NYLON.WHITE

8 581075501 1 CAP.2.25'VENTED.RATCHET.EPA

9 532444649 1



PR100 - 96182001501 (2014-06) : DRIVE [6/11]

Page 11 of 22

06.01.001-B



PR100 - 96182001501 (2014-06) : DRIVE [6/11]

Page 12 of 22

Ref # Part Number Qty Description

1 580855301 1 ARM.IDLER.PNT

2 532166043 1 IDLER PULLEY

3 532434859 1 SPRING.EIDLER.PULLEY.RETURN
4 817060620 1 SCREW.3/8-16

5 817060620 1 SCREW.3/8-16

6 532199092 1 SPACER.RETAINER

7 532443018 1 CABLE.CLUTCH.SSST.SHORT
8 532145006 1 PUSH CLIP

9 532434502 1 KEEPER.ENGINE.BELT

10 532435383 1 PULLEY.DRIVEN

11 532437261 1 BELT.4L.1/2X35

12 532434860 1 SPACER.ENGINE.CRANK

13 532426490 1 PULLEY.ENG.TRACTION

14 532851074 1 WASHER,HARDEN

15 532430817 1 BOLT, SCKT HD 3/8-24 X 1 .25



PR100 - 96182001501 (2014-06) : ENGINE [7/11]

Page 13 of 22

06.02.002-A



PR100 - 96182001501 (2014-06) : ENGINE [7/11]

Page 14 of 22

Ref # Part Number Qty Description

1 532437658 1 COVER REAR.LOWER.SSST.BLACK
2 532444649 1

3 581562601 1

4 532437619 1 COVER.MUFFLER.136CC/208CC.LCT
5 819091416 1 WASHER

6 532436276 1 RP HANDLE.STARTER

7 532434874 1 LEVER.CHOKE

8 532436235 1 RP BULB.PRIMER

9 580810702 1

10 532434857 1 SPACER.ENGINE

11 532435578 1 SCREW. 5/16-24 X 2.00"HHCS

12 817411312 1 SCREW.HX.13X.750

13 532150406 1 BOLT 3/8-16X1-1/8

14 532435407 1 KEY HOUSING

15 532443059 1 KEY SET(2 KEYS) SKSN0407.1



PR100 - 96182001501 (2014-06) : ENGINE [8/11]

Page 15 of 22

136/208cc Single-Stage Snow Engines

Carburetor
\® Repair Kit

Y77

ILLUSTRATION FOR REFERENCE PURPOSES ONLY



PR100 - 96182001501 (2014-06) : ENGINE [8/11]

Page 16 of 22

Ref # Part Number Qty Description

1 532438006 1 HEAD.CYLINDER.ASSEM.LCT.136CC
2 532438011 1 KIT.PUSH.ROD.LCT.136CC

3 580941501 1 COVER.VALVE.ASSEM.LCT.136CC

4 532438012 1 CYLINDER.ASSEM.LCT.136CC

5 532438007 1 PISTON.& ROD.ASSEM.LCT.136CC

7 532438005 1 CAMSHAFT.LCT.136CC.

8 532437999 1 FLYWHEEL.MAN.START.136CC.LCT

9 532438001 1 FAN.FLYWHEEL.LCT.SING/STAGE.SN
10 532438009 1 CRANKSHAFT.LCT.136CC

13 532437989 1 MUFFLER.LCT.SINGLE/STAGE.SNOW.
17 532437990 1 CARBURETOR.SNOW.LCT.136CC

18 580941301 1

20 532424939 1 SPARK.PLUG(2083810)

22 532437996 1

23 532438014 1 KIT.FUEL.HOSE.208CC.SING/STAGE
24 532429259 1 SPEED.CTRL.BRKT.(SKSN0150)

25 532429646 1 GOVENOR.GEARS ASM(SK2082900)
26 532438003 1 ARM.ASM.GOVNR.LCT.136CC

27 532438004 1 SHAFT.GOVERNOR.LCT.136CC

28 532436967 1 RECOIL.STRT.ROUND(BLK) SNOW

29 532437991 1 CUP.STARTER.LCT.136CC.SNOW

30 532437993 1 HOUSING.BLOWER.MANUAL.136CC
31 580941201 1

31 581363501 1 COVER.CRANKCASE.LCT.136CC

32 532438008 1 KIT.ENGINE.SEAL.LCT.136CC

34 532436966 1 SPARK.PLUG.BOOT.SNW,SKSN4691.1
36 532438013 1 KIT.GASKET.LCT.136CC

37 532420961 1 DIPSTICK SMALL

38 532438010 1 KIT ROCKER.ARM.LCT

40 532429598 1 NON REMOVABLE PLUG

43 580353401 1 TUBE.BREATHER.LCT.208

47 532444091 1 HIGH OIL-FILL TUBE ASSY

47 581007201 1

48 580941401 1

49 532435495 1 KIT.OIL.DRAIN.PLUG(SK2089911

51 580941101 1

52 532437123 1 BULB.FUEL.PRMR.W/HOSE(SKSNO306
53 532424954 1 SWITH.KEY . ASSEM.SNOW.SINGLE.ST
54 532443059 1 KEY SET(2 KEYS) SKSN0407.1

56 532429260 1 SHIELD.VAPOR.SNOW

62 532424968 1 STARTER.GRIP.SNOW.LCT.SKSN0603
69 532424951 1 CARB.STUDS & COUPLING KIT.SNOW
70 580353601 1 CARB.REPAIR.KIT.LCT.SK9900.1

73 532444275 1 SHIELD.INTAKE.(LCT.SKSN0140.1)

77 532432688 1 BOLT.KIT.RECOIL.LCT.ALL.ENGINE



PR100 - 96182001501 (2014-06) : FRAME [9/11]

Page 17 of 22

06.00.001-A



PR100 - 96182001501 (2014-06) : FRAME [9/11]

Page 18 of 22

Ref # Part Number Qty Description

1 580856201 1

2 872110407 1 BOLT.CARRIAGE.1/4-20 X 7/8

3 580502601 1 BAR.SCRAPER.SINGLE.STAGE.GREY
4 532442146 1 SKIRT.SCRAPPER-SSST

5 819091216 1 WASHER PM

6 532191730 1 NUT.HEX.FLANGE.1/4



PR100 - 96182001501 (2014-06) : HANDLE [10/11]

Page 19 of 22

06.07.001-A



PR100 - 96182001501 (2014-06) : HANDLE [10/11]

Ref # Part Number Qty Description

1 580857001 1

2 580860401 1

3 532191574 1 BOLT, HANDLE 5/16-18X1.75

4 532191938 1

5 532437506 1 DECAL.SSST.AUGER.INSTRUCTIONS

Page 20 of 22



PR100 - 96182001501 (2014-06) : WHEELS TIRES [11/11]

Page 21 of 22

AR E Sy
/N G
AN\ R
Il Sl -~ Y
1 T @ e —
L NN AR A

ST NN XS q
N e

VN R
=

v 06.06.010-A




PR100 - 96182001501 (2014-06) : WHEELS TIRES [11/11]

Ref # Part Number Qty Description
1 581023605 1
2 532435417 1 NUT.PUSH.AXLE.0.5IN

Page 22 of 22



